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* The prices in parentheses are the prices excluding consumption tax.

2539-011 Mixing arm rod (2 sets) (Soled separately) P—" Code NO. Particulars Q'ty (%‘?cie{ﬂzﬂiér)lﬁ Remarks
2506-004 L I 0202055 | 1195 A 5 €7 1 F— 7 X 510
#740mm Approx. 40mm JI-55 Stabilizer bar (800)
ANy FTL—1 420 7y Yy —, EAR
0403-202 0403-202 Stop plate 1 (400) With washer and screw
AYETL—F 1,680
Codny Koty b . 0403212 | i T g 2 (1,600)
2530.011 i dad 16mm 1 R 2 FM2X12.5 oa12100 | FZI7 =F ) S T AE T F b | 315 | R UL FWH
itch rod (2sets) Rod end M2X12.5 FZ-11I Feathering spindle (300) With screw and washer
_______ 5 75— T L6X12X7.5 (#30) 420
------- 0412-104 | b, 1 ber rubber 6X12X7.5 (#80) 4 (400)
#10.5mm SZIV7 L — FHhNg— 6,090
U i\pprox.O.Smm 0412-184 | 57 1v Blade holder 1 (5,800)
oy NN 0412-206 | SD-GH — % —~ v FASSY [EN 40,740
Rod end i SD-G Rotor head assembly 1 set (38,800)
0412207 | SP-G¥ =V = [EN 7,560 NT ) ¥ THRABL T Ho F VAT
- SD-G Seesaw 1 set (7,200) Bearing pressed. With screw
S aregayhnonHy FEEy b G 0412208 | SD-GI F ¥ 2 77— L BN 3360 | N7 2 TRAT A, RO
Stabilizer control rod (2 sets) (Soled separately) SD-G Mixing arm 1 set (3,200) Bearing pressed. With screw
30mm 0412209 | SD-GA ¥ £ b H =)L 7 — 1, (B 5040 | A 0f
f————> SD-G Stabilizer control arm 1 set (4,800) With screw
5500.073 4 0412-104 @:_!““ “,l-:m oi12210 | SDG T —7 ; 5,040
2524-014 & 2521-066 SD-G Yoke (4,800)
2532-049 |<—>| SD-Gt > ¥ —/N7T
@ 2538 010 0412-234 1 1,680
2506-042 e 2522 001 @ (@ #714mm_ Approx. 14mm SD-G Center hub (1.600) _
Go 6 . 0212235 | SDGE v F7 =1 5 840 | 0T
2525-007 //@ ! . 2521-093  Pitch rod SD-G Pitch arm (800) With screw
1,260
2532-031 2530 ()13 0 2500-045 | Brg. ¢6 X 915 X 5ZZ 2 (1:200)
@, Brg. 06 X 912 X 450 A 7 A | 1,260
&g ‘ 2500-060 | Brg’ 6 X ¢12 X 4.5H thrust 2 (1:200)
0412-235 1260
C >
N\ 2524001 2500-073 | Brg. 94 X ¢8 X 3F ZZ 2 (11260)
0412-207 2506-042 2500-086 | Brg. 93 X ¢7 X 372 2 (%’%88)
105
2506-004 | FW 3 X 8 X 0.5T 20 (100)
2506-007 | FW 4 X 10 X 0.8T 20 (%8(5))
840
(7%) 2506-030 | FW 4 X 22 X 1T KDC-B 4 (800)
(Soled separately) 2506-042 | FW 2.6 X 5 X 0.5 10 (3(1)(5))
2522-007 2511.018 | Z B A A 73— M2 X 63 (65F — L) 1 525
XLV T— Ay R ° Cross member M2 X 63 (with ¢5 ball) (500)
° o HT7—6X8X1.5 315
Mixing arm rod \ (15) 2521065 | Coflar 6 X8 X 1.5 2 (300)
0402-055 (5158 717 —6X8X3.5 315
\A \‘, (Soled separately) 2521-066 | Coflar 6 X 8 X 3.5 2 (300)
- 717 —2.6 X4 XA4F 525
2521078 | Coflar 2.6 X 4 X 4F 2 (500)
717 —2.6 X4 X 9F 525
2521093 | Coflar 2.6 X 4 X 9F 2 (500)
7Y% A ROy KM2X 16 525
2522-001 | A giust rod M2 X 16 5 (500)
7Y x A M0y RM2X 30 525
2522003 | Adjust rod M2 X 30 5 (500)
TYxvANMHE Y FM2X55 525
2522-007 | Adjust rod M2 X 55 5 (500)
M2Oy R R 525
0403-212 (315%) 2924001 | M2 rod end 10 (500)
2524-001 - o Oy FL FM2X 125 525
(Soled separately) 2524014 | Rodend M2 X 12.5 10 (500
EX g5 — V51T 1,050
N\2522-003 2525-007 | EX 45 ball with stand 10 (1.000)
a AYEIFAHF—ariu—juay R ] UKy bRV g5 X 18 X M3 5 420
@\ Stabilizer control rod (B5E) 2530013 | pivot bolt 95 X 18 X M3 (400)
Qo ooy vy FAZ) 2a—M4X4 315
(Soled separately) 2531-003 | goi'serew M4 X 4 10 (300)
. . . . FyY v T A7) 2—M4X10 630
A EE Caution — A EZ Caution 2532-021 | Cap serew M4 X 10 10 (600)
7 K734 X ADVICE 2532030 | S X7 T AL 2 M26X 8 10 (800)
PEED KRS 7)Ao E s e o AL YA N e
Larger inner diameter Grease Smaller inner diameter S ;\: Y TT = A HX,Tj-ﬁLIE Main mast 2532-031 é:agsérgwxlvfz )é 61 M2X6 10 (238)
Mixing arm mounting position -
o 2532040 | X ¥V TAZ T 2—M26X 15 10 840
d == a Cap screw M2.6 X 15 (800)
——— Cevey gl E FITEAM2XS 210
-~ gé, j:cz f',} éxb :E (] '\‘]L),]f»“ IS 2538-010 | Countersunk screw M2 X 5 10 (200)
\25e0) Z o | — Sy < )
e sure o i ' 2539011 | Biton bolt 3RS+ 2 God)
apply grease. e (EREp )
r [61=)
TL—FELy— sunia g“%hﬁmﬁ‘;ﬁ“y vPe) v el CHRKED D I A U —
Blade holder Grooves are on the inside AL 182mmD R & H L T tD/ *;R_t *I HIRO3O LIMIneD
i ;;;tablmz typ; {72& 0, BT 8.5.] -?0006 3-3-1 SAKURAGAOKA, FUCHU-SHI,
Brg. ¢6Xg12 A7 A b BFHICEDE TRF T LE LTLEZWL, Use the holes positioned ISR ‘E3-3-1 T7. HIROSHIMA-PREF, JAPAN T726-0006
i Adjust position according to preference. t 182mm. TEL:(0847)40-0088 () FAX:47-6108  TEL:81-847-40-0088 FAX:81-847-47-6108
Bearing g6X@12 thrust d P gtop a mm HIROBO0 http:/model.hirobo.co.jp/ http://model.hirobo.co.jp/english/




